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Annex for BT

FCCID: 2BG3H-SW10

1. Bandwidth

1.1 Test Result

Test Report No.: CTL2406173091-WF01

1.1.1 OBW

X Frequenc Packet 99% Occupied Bandwidth (MHz) .

Mode Type (MHz) Y Type ANT Result Limit Verdict
2402 DH5 1 0.854 / Pass

GFSK SISO 2441 DH5 1 0.854 / Pass
2480 DH5 1 0.857 / Pass

2402 2DH5 1 1.168 / Pass

Pi/4ADQPSK SISO 2441 2DH5 1 1.167 / Pass
2480 2DH5 1 1.167 / Pass

2402 3DH5 1 1.175 / Pass
8DPSK SISO 2441 3DH5 1 1.176 / Pass
2480 3DH5 1 1.177 / Pass

1.1.2 20dB BW

TX Frequency Packet 20dB Bandwidth (MHz) :

Mode Type (MHz) Type ANT Result Limit Verdict
2402 DH5 1 0.955 / Pass
GFSK SISO 2441 DH5 1 0.956 / Pass
2480 DH5 1 0.950 / Pass
2402 2DH5 1 1.286 / Pass
Pi/ADQPSK SISO 2441 2DH5 1 1.287 / Pass
2480 2DH5 1 1.290 / Pass
2402 3DH5 1 1.305 / Pass
8DPSK SISO 2441 3DH5 1 1.305 / Pass
2480 3DH5 1 1.319 / Pass
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Annex for BT Test Report No.: CTL2406173091-WF01
FCCID: 2BG3H-SW10

1.2 Test Graph

1.2.1 OBW
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Annex for BT

FCCID: 2BG3H-SW10

Test Report No.: CTL2406173091-WF01
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Annex for BT

FCCID: 2BG3H-SW10

Test Report No.:

CTL2406173091-WFO1

Pi/4ADQPSK_2DH5 MCH_2441MHz_Ant1_NTNV
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Annex for BT Test Report No.: CTL2406173091-WF01

FCCID: 2BG3H-SW10

8DPSK_3DH5 LCH_2402MHz_Ant1_NTNV
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Annex for BT

FCCID: 2BG3H-SW10

Test Report No.: CTL2406173091-WF01

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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Annex for BT

FCCID: 2BG3H-SW10

1.2.2 20dB BW

Test Report No.:

CTL2406173091-WFO1

GFSK_DH5_LCH_2402MHz_Ant1_NTNV
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Annex for BT

FCCID: 2BG3H-SW10

Test Report No.:

CTL2406173091-WFO1

GFSK_DH5_HCH_2480MHz_Ant1_NTNV
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Annex for BT

FCCID: 2BG3H-SW10

Test Report No.: CTL2406173091-WF01

Pi/4ADQPSK_2DH5 MCH_2441MHz_Ant1_NTNV
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FCCID: 2BG3H-SW10

Test Report No.:

CTL2406173091-WFO1
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FCCID: 2BG3H-SW10

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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Annex for BT Test Report No.: CTL2406173091-WF01
FCCID: 2BG3H-SW10

2. Maximum Conducted Output Power

2.1 Test Result

2.1.1 Power
TX Frequency Packet Maximum Peak Conducted Output Power (dBm) .
Mode Type (MHz) Type ANT1 Limit Verdict
2402 DH5 0.02 <=30 Pass
GFSK SISO 2441 DH5 0.90 <=30 Pass
2480 DH5 0.82 <=30 Pass
2402 2DH5 1.00 <=20.97 Pass
Pi/4ADQPSK SISO 2441 2DH5 1.84 <=20.97 Pass
2480 2DH5 1.77 <=20.97 Pass
2402 3DH5 1.41 <=20.97 Pass
8DPSK SISO 2441 3DH5 2.28 <=20.97 Pass
2480 3DH5 2.18 <=20.97 Pass
Note1: Antenna Gain: Ant1: 0.00dBi;
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Annex for BT
FCCID: 2BG3H-SW10

2.2 Test Graph

2.2.1 Power

Test Report No.: CTL2406173091-WF01
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FCCID: 2BG3H-SW10

GFSK_DH5_HCH_2480MHz_Ant1_NTNV

E Ant: Antt
CENT: 2480 MHz
Sgﬁn: 4.75 MHz
20 REW: 1 MHz
VBW: 1 MHz
Detector: Peak
TraceType: MAX Hold
10 4 AverageCount: 1
SwespPoint. 1001
SweepTime: 1 ms
04 Sweep: Confinue
AveragaType: RMS
_10 <
Power: 0.82dBm
Maker:
g | 1. 2479853 MHz
e 0.82 dBm
@
=~ -30
3
—1 —40 1
-50
=60 4
_.?0 ~
_sn -
— Trace
=20 T T T T T T T T T
2477 625 2482.375
Frequency (MHz)
Pi/ADQPSK _2DH5 LCH_2402MHz_Ant1 _NTNV
e Ant: Antt
CENT: 2402 MHz
S%an: 6.43 MHz
20 4 REW: 2 MHz
VBW. 2 MHz
Detector: Peak
TraceType: MAX Hold
10 4 AverageCount: 1
1 SweepPoint. 1001
SweepTime: 1 ms
o 1 ! — x I = Confil
u B e R AveragaType: RMS
=10 /
Power: 1.00dBm
Maker:
L | 1. 2401 852 MHz
e 0 1.00 dBm
@
: _30 < + 4 + 4
3
—1 =40 1
=50
-60
_.?0 ~
_sn -
— Trace
=20 T T T T T T T T T
2398.785 2405.215

Frequency (MHz)

Page 16 /53



Annex for BT

FCCID: 2BG3H-SW10

Test Report No.: CTL2406173091-WF01

Pi/4ADQPSK_2DH5 MCH_2441MHz_Ant1_NTNV
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FCCID: 2BG3H-SW10

8DPSK_3DH5 LCH_2402MHz_Ant1_NTNV
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Annex for BT Test Report No.: CTL2406173091-WF01
FCCID: 2BG3H-SW10

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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Annex for BT

FCCID: 2BG3H-SW10

3. Carrier Frequency Separation

3.1 Test Result

Test Report No.: CTL2406173091-WF01

3.1.1 Ant1
Ant1
Mode X Frequency Packet Channel Separation 20dB Bandwidth Limit Verdict
Type (MHz) Type (MHz) (MHz) (MHz)
GFSK SISO HOPP DH5 1.002 0.956 >=0.956 Pass
Pi/4ADQPSK SISO HOPP 2DH5 0.994 1.290 >=0.86 Pass
8DPSK SISO HOPP 3DH5 1.010 1.319 >=0.879 Pass
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FCCID: 2BG3H-SW10

3.2 Test Graph

3.2.1 Ant1
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FCCID: 2BG3H-SW10
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4. Number of Hopping Frequencies
4.1 Test Result

4.1.1 HoppNum

Test Report No.: CTL2406173091-WF01

TX Frequency Packet Num of Hopping Frequencies .
Mode Type (MHz) Type ANT Limit Verdict
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/4ADQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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4.2 Test Graph

4.2.1 HoppNum
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FCCID: 2BG3H-SW10
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FCCID: 2BG3H-SW10

5. Time of Occupancy (Dwell Time)

5.1 Test Result

5.1.1 Ant1
Ant1
Mode TX |Frequency|Packet Duration of Observation Num of Pulse in Dwell Limit Verdict
Type | (MHz) Type | Single Pulse (ms) | Period (s) | Observation Period | Time (ms) | (ms)
DHA1 0.384 31.600 319 122.496 | <=400| Pass
GFSK |SISO| HOPP DH3 1.642 31.600 163 267.646 | <=400| Pass
DH5 2.892 31.600 101 292.092 | <=400| Pass
2DH1 0.398 31.600 320 127.360 | <=400| Pass
Pi/4ADQPSK| SISO | HOPP | 2DH3 1.654 31.600 160 264.640 | <=400| Pass
2DH5 2.896 31.600 109 315.664 | <=400| Pass
3DH1 0.396 31.600 319 126.324 | <=400| Pass
8DPSK |SISO| HOPP | 3DH3 1.646 31.600 158 260.068 | <=400| Pass
3DH5 2.898 31.600 105 304.290 | <=400]| Pass
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FCCID: 2BG3H-SW10

5.2 Test Graph

5.2.1 Ant1
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FCCID: 2BG3H-SW10
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FCCID: 2BG3H-SW10
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FCCID: 2BG3H-SW10
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FCCID: 2BG3H-SW10
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FCCID: 2BG3H-SW10
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FCCID: 2BG3H-SW10
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FCCID: 2BG3H-SW10
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6. Unwanted Emissions In Non-restricted Frequency Bands

6.1 Test Result

Test Report No.: CTL2406173091-WF01

6.1.1 Ref
X Frequenc Packet Level of Reference
Mode Type MHz) Type ANT (dBm)
2402 DH5 1 -0.20
GFSK SISO 2441 DH5 1
2480 DH5 1 0.60
2402 2DH5 1 -0.04
Pi/4ADQPSK SISO 2441 2DH5 1 0.70
2480 2DH5 1
2402 3DH5 1 -0.12
8DPSK SISO 2441 3DH5 1
2480 3DH5 1 0.63
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

6.1.2 CSE
TX Frequency Packet Level of Reference Limit .
Mode Type (MHz) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 0.68 -19.32 Pass
2441 DH5 1 0.68 -19.32 Pass
GFSK SISO 2480 DH5 1 0.68 -19.32 Pass
0.68 -19.32 Pass
HOPR L ! 0.68 -19.32 Pass
2402 2DH5 1 0.73 -19.27 Pass
2441 2DH5 1 0.73 -19.27 Pass
Pi/4DQPSK SISO 2480 2DH5 1 0.73 -19.27 Pass
0.73 -19.27 Pass
il 2DH5 ! 0.73 -19.27 Pass
2402 3DH5 1 0.77 -19.23 Pass
2441 3DH5 1 0.77 -19.23 Pass
8DPSK SISO 2480 3DH5 1 0.77 -19.23 Pass
0.77 -19.23 Pass
HOPP 3DH5 ! 0.77 -19.23 Pass
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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6.2 Test Graph
6.2.1 Ref
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FCCID: 2BG3H-SW10

Test Report No.: CTL2406173091-WF01
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FCCID: 2BG3H-SW10

Test Report No.: CTL2406173091-WF01
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FCCID: 2BG3H-SW10

Test Report No.:

CTL2406173091-WFO1
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FCCID: 2BG3H-SW10
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6.2.2 CSE

Test Report No.:
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FCCID: 2BG3H-SW10

Test Report No.: CTL2406173091-WF01
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FCCID: 2BG3H-SW10

Test Report No.:

CTL2406173091-WFO1
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Test Report No.: CTL2406173091-WF01
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7. Form731

7.1 Test Result

7.1.1 Form731

Lower Freq (MHZz) High Freq (MHz) MAX Power (W) MAX Power (dBm)

2402 2480 0.0017 2.28
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